00000 O 0 O MENU BACK

3673 445A VA FFR—nNI7I%7 SIDE POLE EQUIPMENT

Re| HMRES G TEE Bzl = <t WA 5 &5 =
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3673 4451 000 |- POLE 2

2 | 3672 4356 000 | 74774 COVER 2

3 | 3672 4357 000 [tV PIN 2

4 | 03500161 630 [PW WASHER 2 ]16x30x3.0

5 | 0520 0132 032 |7tV PIN SPLIT 2 [3.2x32

6 | 3522 4818 000 [7'L—F PLATE 1

7 ] 0350 0141 022 [PW WASHER 4 |10x22x16

8 | 3629 4637 000 [#7/\'% WASHER 1

9 | A110 0110 025[ JLb BOLT 1 [M10x25

10 | A351 0110 002|UFyh NUT 2 |M10

12 | 3205 1051 000 [=%") GRIP 1

13 | 3643 4625 000 |tV PIN 1

14 | K110 0108 016 |Fik L+ BOLT 1 |M8 x 16(4T)

15 | 3643 4628 000 |Ay4htYH’ PLATE 1

16 | 3673 4461 000 [Ay}H ROD 1

17 | 3643 4634 001 [y} ROD 1

18 | A301 0112 003|+vh NUT 1 [M12(378)

19 | 0562 0108 020 |E5743E"Y PIN 1 [p8x20

20 | 0350 0140 818 [PW WASHER 1 [8x18x1.6

21 | 0520 0125 016 [7)E"Y PIN SPLIT 1 [25%x16

22 | 0562 0110 030 [E5747E"Y PIN 1 |$10x30

23 | 0520 0125 020 [7)E"Y PIN SPLIT 1 [25%x20

S01 | 3672 9904 000 |4 77584yh COVER set 2

S02 | 3673 9901 000 [Ln'—tyhk LEVER set 1 NO.6210003 ~

S02 | 3672 9911 000 [L\'—tyh LEVER set 1 ~NO.6210002
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